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Fire Risk Assessment of Building Interior Finish Materials
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Fig. 1. A cause-effect showing the various parameters affecting. the potential fire hazard.
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Table 1. Summary of corner test result for vinyl ester/glass composites
Burner Burner Maximum Time to Average Peak Time of
width power spread reach top | spread rate HRR[kw] HRR peak
[cm] [kw] Hgtcm] [s] [cm/s] Total Net [s]
23 31 187 00 0 — — —
23 31 190 00 0 45 14 1250
23 63 244 410 0.60 152 89 1100
23 62 244 410 0.60 152 90 1350
38 31 116 oo 0 42 11 1000
38 31 114 0 0 71 40 1200
38 61 244 1280 0.19 112 51 1100
38 62 244 1390 0.175 ca.ll6 54 1200
38 145 244 167 1.46 271 126 375
38 148 244 168 1.45 266 118 650
148,
38 Non FR, minimal —_ —_ 162 14 1600
coated
38 147 244 120 20 576 429 175
Non FR
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Table 2. Comparison between the predicted and the test result of heat flux for polymer with
intumescence additives

oo | ey | B Er,
1 748 20 19.49
2 839 30 30.45
3 912 40 41.00
4 1024 60 60.23
5 1065 70 68.20
6 1170 90 90.85 -
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